Composite Water Supply Scheme

for
Sustainability and Quality

In
Chandrapur and Dimoria Development Block of Kamrup District

(Zone-1l : Dimoria Block)

under
World Bank Assisted RWSS- LIS Projectsin Assam



EXECUTIVE SUMMARY :

1. Name of the Scheme

2. Name of the programme

3. Location

4. Areato be covered

5. Existing water supply
facilities

Composite WSS for Sustainability & Quality in
Chandrapur & Dimoria Dev. Block of Kamrup
District :

Zone- Il : DimoriaBlock

World Bank Assisted RWSS - LIS Projects in
Assam.

Kamrup District, Assam.

The areato be covered by the project is complete
area of Digaru Development Block of Kamrup
District spanning between North latitude 26°0'
to 26°15' and East 91°50' to 92°10'. All total 484
[...]
Line Present Present Design Design Length of | Peak flow Pipedia Head loss | Total | Hydraulic| RL |Termina|Remarks
population | populationto | population | polulation to line (LPM) | DI [AC PvC for 1000 m| head level (m) | head
ontheline | beservedby | onthethe | be served by (m) OD| ID (m) loss (m) (m)
(soul) theline line theline (m)
1 2 3 4 5 6 7 8 | 910 12 12 13 14 15 16 17
TP-A 0 50745 0 84037 6230 5392.385 | 300 4.6 28.658| 126.59 646 [ 61.99
A-B 0 25586 0 42372 3310 2718.88 | 250 3.14 10.393| 116.20 65.3 | 50.90
B-ESR2 3838 3838 6356 6356 200 407.8426 | 100 8.12 1.624 | 11457 66.1 | 4847 | ESR2
B-C 0 21748 0 36016 2460 2311.037 | 250 2.33 5.7318| 110.47 67.3 | 43.17
C-ESR7 4264 4264 7061 7061 200 453.1112] 100 9.87 1.974 | 108.49 679 | 4059 | ESRY
C-D 0 17484 0 28955 2270 1857.926 | 250 1.55 3.5185| 106.95 66.8 | 40.15
D-ESR3 4691 4691 7769 7769 200 498.4861 | 100 11.78 2.356 [ 104.59 65.7 | 3889 | ESR3
D-E 0 12793 0 21186 2380 1359.44 | 200 2.58 6.1404| 100.81 67.2 | 33.61
E-ESR4 4691 4691 7769 7769 200 498.4861 | 100 11.78 2.356 98.45 66.8 | 31.65 | ESR4
E-F 0 8102 0 13417 2890 860.9538 | 200 111 3.2079| 97.60 67.2 | 30.40
F-ESR5 3838 3838 6356 6356 200 407.8426 | 100 8.12 1.624 95.98 67.8 | 2818 | ESRS5
F-ESR6 4264 4264 7061 7061 1820 453.1112| 150 1.37 24934| 9511 69.7 | 2541 | ESR6
A-G 0 25159 0 41665 940 2673.505 | 200 9.03 8.4882| 118.10 66.9 | 51.20
G-J 0 12366 0 20479 1110 1314.065| 200 242 2.6862| 11542 67.8 | 47.62
JESR10 4264 4264 7061 7061 250 453.1112] 100 9.87 24675 112.95 67.2 | 45.75 | ESR10
JK 0 8102 0 13417 1770 860.9538 | 150 4.5 7.965 [ 107.45 68.4 | 39.05
K-ESR11| 4264 4264 7061 7061 300 453.1112] 100 9.87 2961 [ 104.49 68.7 | 35.79 | ESR11
K-ESR12| 3838 3838 6356 6356 3010 407.8426 | 150 1.13 3.4013| 104.05 721 | 31.95 | ESR12
G-H 0 12793 0 21186 1060 1359.44 | 200 2.58 2.7348| 11537 72.2 | 43.17
H-ESR1 4264 4264 7061 7061 350 453.1112] 100 9.87 34545 111.91 782 | 3371 | ESR1
H-I 0 8529 0 14125 2120 906.3287 | 200 1.22 25864 112.78 794 | 33.38
[-ESR8 4691 4691 7769 7769 870 498.4861 | 150 1.63 14181 111.36 79.6 | 31.76 | ESRS8
[-ESR9 3838 3838 6356 6356 4030 407.8426 | 150 1.13 4.5539| 108.23 814 | 2683 | ESR9
Total 50745 38170.00




Summary of pipedia and length

Dia(mm) | Length (m) Design of Clear Water Pump Set (For 15yrs)
450 0.00
400 0.00 (i) Total Daily Demand = 5070470.3 LPD
350 0.00 (ii) Total Hourly Demand = 25352352 LPH
300 6230.00 (iii) Total Demand Per Mint = 422539 LPM
250 8040.00 (iv) Total Head of Pump = 80 M
200 10500.00 422539  x 80
150 11500.00 HP Reqd. - 4500 x 0.7
100 1900.00
Total 38170.00 = 107.31 HP
provide 3 Nos. pump (2W + 1S) of capacity = 60.00 HP each

For BoQ Purpose, let ushave 3 Pump Set, each giving 35.2 Ipsagainst a total head of 80.0 m



DESIGN OF CW PUMPING MAIN (ROUTE - 1V) FROM TREATMENT PLANT TO 6 NOS. ESR IN NORTAP, TETELIA & BORKHAT GP

Present population 2013 = 25,586 soul Working period = 20 hr
Population at installation 2015 = 26,456 soul Head available at TP Site = 30 m
Population at installation 2030 = 33,202 soul Minimum terminal head = 20 m
Design population 2045 = 42,372 soul RL OF TPSITE = 7525 m
Rate of supply = 70 LPCD Hydraulic level at service reservoir = 30+RL m
Rate of supply with wastage = 77 LPCD = 10525 m
Peak flow factor = 1
Peak flow in LPM = 0.064166667 x design population Design vaue of 'C' DI = 140
PVC& AC = 140
Line Present Present Design Design Length of | Peak flow Pipe dia Head loss | Total |Hydraulic| RL Terminal [Remarks
population | populationto | population | polulation to line (LPM) DI |AC PVC for 1000 m| head level (m) head
ontheline | beservedbv | onthethe | be served by (m) OD| 1D (m) loss (m) (m)
1 2 3 4 5 6 7 8 9110 11 12 13 14 15 16 17
TP-A 0 25586 0 42372 8250.00 | 2718.88 | 350 0.61 5.03 | 100.22 [ 63.80 36.42
A-Al 4691 4691 7769 7769 950.00 [ 498.49 | 100 11.78 11.19 | 89.03 | 63.70 2533 |ESR1
A-B 0 20895 0 34604 2350.00 | 2220.39 | 300 0.89 2.09 98.13 | 63.80 34.33
B-B1 4264 4264 7061 7061 1050.00 | 453.11 | 100 9.87 10.36 | 87.76 | 63.90 2386 |ESR2
B-C 0 16631 0 27542 2150.00 | 1767.28 | 300 0.58 1.25 96.88 | 63.60 33.28
Cc-C1 4691 4691 7769 7769 1100.00 | 49849 | 150 1.63 1.79 95.09 | 64.40 30.69 |ESR3
C-D 0 11940 0 19773 2250.00 | 1268.80 | 300 0.32 0.72 96.16 | 64.10 32.06
D-D1 3838 3838 6356 6356 800.00 [ 407.84 | 100 8.12 6.50 89.66 | 63.90 25.76 |[ESR4
D-E 0 8102 0 13417 3050.00 | 860.95 | 250 0.37 1.13 95.03 | 66.80 28.23
E-El 3838 3838 6356 6356 750.00 | 407.84 | 150 1.13 0.85 94.18 | 72.20 2198 |ESR5
E-F 0 4264 0 7061 2300.00 | 453.11 [ 150 1.37 3.15 91.88 | 63.90 27.98
F-F1 4264 4264 7061 7061 650.00 | 453.11 | 100 9.87 6.42 85.46 | 64.20 2126 |ESR6
Total 25586 25650.00




Summary of pipe dia and length Design of Clear Water Pump Set (For 15yrs)

Dia (mm) Length (m)

450 0.00 (i) Total Daily Demand = 2556568 LPD

400 0.00 (i) Total Hourly Demand = 127828.41 LPH

350 8250.00 (iii) Total Demand Per Minut = 213047 LPM

300 6750.00 (iv) Total Head of Pump = 30 M

250 3050.00 HP Reqd _ 213047 x 30
150 4150.00 ' 4500 x 07
100 3450.00

Total 25650.00 = 20.29 HP

provide 3 Nos. pump (2W + 1S) of capacity 15.00 HP each

For BoQ Purpose, let us have 3 Pump Set, each giving  17.8 Ipsagainst a total head of 30.0 m



Annexure-D

HYDRAULIC DESIGN AND UNIT SIZING OF VARIOUSUNIT OF
17.8 MLD CAPACITY WATER TREATMENT PLANT IN 20 HOURS
OF OPERATION

Capacity of the Treatment plant = 17.80 MLD.
Operating hours of the Plant = 20.0 hours
Therefore, hourly rate of treatment = 890.0 Cu.m.

Since, hourly rate of treatment is very high, we propose to
make twin units for aerator, rapid mixer and
clariflocculator.

Hence, hourly rate of flow for each of these three units
shall be 445.0 Cu.m.

Now, the unit size of various system component of the
scheme are as below :

1. The Aerator :

Since raw water is from surface source and does not
contain much minerals viz. iron, manganese etc., cascade type
aerator is proposed for the scheme. In cascade aerators water
is allowed to flow downwards after spreading over inclined
thin sheets and the turbulence is secured by allowing the water
to pass through a series of steps ranging from 4 to 6 nos. As
per CPHEEO manual, space requirement of the aerator varies
from 0.015 to 0.045 m? /m*/hour.

1.1 Influent Pipe Size:
Water from the River Intake shall directly come to the
aerator through the raw water main. Therefore, a velocity of

0.8 m/sec is assumed in the influent pipe.



Rate of flow in the influent pipe = 445.0 Cu.m/hour.
= 0.123 Cu.m./sec.
With0.80 m/sec velocity, C/S area of the pipe required is
= 0.155 Sqg.m.
Therefore, required dia of the influent pipe = 0.443 m.

Let us provide 450 mm dia DI pipe as aerator Inlet.

1.2 Aeration Deck Size :

In our case, we propose for 2 aerator with hourly rate of
flow of 435.0 m®/ hour, per aerator. Providing a space of 0.025
m? /m®/hour for the purpose, space required in the aerator deck
is, 445.0 x 0.025 = 11.125 Sq.m. Let us provide a cascade

aerator of overall inner diameter 5.50 m. with 6 steps.

2. Rapid Mix Unit (Flash mixer) :

To help in formation of micro floc with resultant
utilization of chemical coagulant preventing localization of
concentration and premature formation of hydroxides which
leads to less efficient utilization of the coagulant and for rapid
& uniform dispersion throughout the volume of water,
mechanical type rapid mix unit is proposed.

In our case,

No. of Flash Mixer = 1

Therefore, design flow to be treated= 435.0 m®/hour.

Detention time = 30 sec. (range — 20 to 60 sec.)

Ratio of height to dia = 1.5:1 (range - 1:1 to 3:1)

Dimension of the tank is given by,

Volume = Flow X detention time

445.0 ,
=( ) x 30 = 3.708 M>.
60 x 60




For a ratio of 1.5 : 1 for tank height to diameter, sizes
of the tank shall be,
("/4,x D?)x 1.5D = 3.708 m®
~ D=1.774 m, say, 2.0 m.
And height, H=1.5D = 3.0 m.
With a free board of 0.3 m., the total height of the rapid

mixing tank shall be 3.3 m.

To match with the level of raw water channel and to
maintain the required hydraulic gradient between various units
of the treatment plant, suitable staging may have to provide

for the flash mixer.

3. Clariflocculator :

The Clariflocculator is proposed to eliminate the alum
floc developed in the flash mixer and to get clarified water to
minimize the load on the filter unit and thus obviate the
necessity of frequent back washing. We propose a circular
Clariflocculator having vertical paddles. The water enters
through a central influent pipe and is fed to the flocculation
zone through ports. The effluent from flocculation zone passes
below the partition wall dividing the flocculator portion and
the clarifier portion. The clarified effluent is collected by a
peripheral effluent launder. For our case, we are to design the
Clariflocculator size for the following data :

Desired average outflow from Clariflocculator

= 445.0 M3/hour
Detention period = 30 minute.

Average value of velocity gradient, G = 40 S™*.



Now, considering a velocity of 0.8 m/sec, influent pipe

diameter required is,

445.0 1 4
= X X = 0.443 m.,
60 x 60 0.8 T

Let us provide a influent pipe of diameter, 450 mm.

Now, Volume of the flocculator
= (445.0 / 60 ) x 30 = 222.50 m*®
(Considering 30 sec detention)
Providing a water depth of 4.5 m., area of the flocculator
required = 49.44 m?
Let D¢ be the diameter of the flocculator and D, be the

influent pipe diameter.
T 2 2 2
Then, 7 X (Dt"=Dp°) = 49.44 m“,

Since Dy = 450 + 350 x 2 = 1150 mm, therefore, Dr = 8.01 m.
Let us provide a tank of 8.0 m. for flocculation zone.
For designing the Clarifier, let us assume a surface

overflow rate of 60 m®/m?/day

Therefore, surface area of the clarifier required

445.0 x 20 ,
= = 148.33 m“.
60

Let D, be the diameter of the clarifier, and D; be the
outer diameter of the flocculator. Considering 250 thick
wall for flocculator zone, outer diameter of the

flocculator, D; = 8.5 m.

Then, x ( D - Df?) = 148.33 m?,

Since D = 8.5 m., therefore, D, =16.16 m.



Let us provide a tank of 16.0 m. for clarifier zone.

Now, length of the weir = n x 16.0 = 50.24 m.

Therefore, weir loading

445.0 x 20 . ,
- 50.24 = 177.15 m°/day/m<300m®/day.m., O.K.

4. The Filter Unit :

As the raw water shall be discharged at atmospheric
pressure at the outlet of the aerator, the aerated water shall
travel under gravity to other units of the treatment plant.
Therefore, instead of pressure filter, we propose a rapid sand

filter for the purpose.

For rapid sand gravity filters, standard rate of filtration
as prescribed in the said Manual is 4.8 to 6.0 m*/m? hour.
Since ours is a plant of high capacity having hourly
requirement of 890.0 Cu.m, using an average limit of 5.0
m3®/m?/hour, space required for the filter bed is worked out as
178.0 m? for a average outflow of 890.0 m® per hour. For
having flexibility of use, if we provide 8 (eight) beds, area of
each bed required is 22.25m?. Applying a length to width ratio
of 1.25:1, the size of each bed shall be 4.21 m. x 5.27 m.

Let us provide a rapid sand filter unit having eight beds
of size 4.2 m. x 5.3 m. each. Therefore, area available for
filtration = 4.2 x 5.3 x 8 bed =178.08 Sg.m., giving a filtration

rate of 5.0 m*/m?/hour, which is well within the range.

The Overall size of the building accommodating the filter
units shall be kept more than this for accommodating the raw

water and back wash water gutters; operating gallery; rate of



flow controller; filtered water channel; Chlorine Dozer; and,

air compressor etc.

5. Chemical dosing, disinfection etc.:

For chemical dosing (lime alum solution etc.) to the raw
water; to add disinfecting chemicals (mostly bleaching
powder); and, to monitor the quality of both raw & clear
water, one laboratory cum chemical house shall be provided
along with the treatment plant. This laboratory cum chemical
house shall accommodate the storage of chemicals, chemical
solution preparation tanks, and the quality-monitoring
laboratory. In addition, the clear water pump room shall also
be provided in the same building. The plinth area of each floor
of the double storied chemical house, laboratory and clear
water pump house building shall be 84.0 Sg.m.

6. Back Wash Water:
Requirement of Back wash water @ 600 Itr. per Sg.m.
per minute for 10 minutes shall be 1,33,600.0 liters. This shall

be accommodated in a RCC Tank over the Chemical House.



Annexure E

DETAILED ESTIMATE FOR PROPOSED RWSS-L SPROJECTSIN ASSAM
ABSTRACT OF COST FOR COMPOSITE WSS FOR SUSTAINABILITY & QUALITY IN

CHANDRAPUR & DIMORIA DEV. BLOCK OF KAMRUP DISTRICT

Zone- 11 (DIMORIA BLOCK)

Sl. No. Magjor Item of Works Amount
1 |Raw water Intake System
1.1 |M.S. Floating Barge with al necessarry mooring
materials & life saving equipment; tying arrangement; Rs.17,07,900.00
Over Head gantry Crane etc.
1.2 |[RCC Single Storied Utility cum Operator's Room at
River bank of Intake Point Rs:9,41,150.00
1.3 |River bank Protection Work at Intake Point Rs.41,40,960.00
1.4 |Approach Road to Intake Point from the nearby public Rs.87.94.520.00
road
1.5 |Land Development & Security Wall For Intake Station Rs.23,35,640.00
1.6 [Twin Assam Type Staff Quarter at Intake Loxcation for 1
Rs.11,03,720.00
(one) No. Pump Operator and 1 (one) No. Chowkider
1.7 |Dedicated Power Lineto Intake including Substation
Rs.57,76,895.00
1.8 |[Captive Power Generator at Intake Rs.1,17,52,000.00
2 |Raw Water Pumping Machinery and other accessories
2.1 |Raw Water Pumping machinery in the Intake barge
including all necessary electrical and other installation Rs.82,12,580.00
works
2.2 |Manifold type Common Header at river bank for the
raw de main and erX|bI.e hoses for ponn_ectlr_lg the Rs 18.00,210.00
same with the barge including campus illumination at
intake location
3 |Raw Water Conveying Main
3.1 |[Supplying, laying, jointing, testing and commissioning of
600 mm dia DI S.S. (class - K9)raw water pumping
main including all necessary valves & specials, valve Rs.12,87,58,160.00

chamber, supporting structures, anchor / thrust block etc.,

complete




SI. No.

Major Item of Works

Amount

4.1

4.2

4.3

4.4

4.5

4.6

4.7

4.8

Water Treatment Plant

Design and Construction of Complete Water Treatment
Plant of capacity 17.8 MLD (in 20 hours of operation)
with suitable design in conformity with the CPHEEO
Manua having provison for Aeration, Coagulation,
Rapid Mixing, Clariflocculation & Filtration followed by
disinfection, including all Mechanica and Electrical
Installation Work suitable for automated operation of the
plant, Provision for Back Washing, Laboratory Facility,
al internal connection & by-pass piping system etc. , al
complete, as directed and specified

Construction of 2 (two) Nos. 10,00,000.0 Itrs. (each)
Capacity RCC Under Ground Treated Water Sump in 2
(two) compartment and with a suction pit for pumps
having provision for al inlet, outlet & overflow
arrangement; mechanical type water level indicator; Air
Vent Pipe; Men Hole with Cover; Cl Lugs inside the
sump €tc. , complete

Land Development & Security Wall at Treatment Plant
Location
Twin Assam Type Staff Quarter at Treatment Plant

Location for 1 (one) No. Pump Operator and 1 (one) No.
Chowkider

Internal Road / Path etc.; Landscaping & Arboriculture
including Compound Illumination in the treatment plant
site

Approach Road to Treatment Plant Site from the nearby
public road

Dedicated Power Line to Treatment Plant including
Substation (Only for Zone - 11 (B), as because, for Zone -
| & Zone - 1l (A), the same has been considered along
with the intake station)

Captive Power Generator at Treatment Plant

Rs.5,58,47,693.00

Rs.1,28,64,680.00

Rs.33,93,630.00

Rs.11,03,720.00

Rs.11,49,460.00

Rs.50,01,880.00

Rs.75,81,940.00

Rs.58,76,000.00




Major Item of Works

Amount

5.2
5.3

6.1

6.2

6.3

6.4

Clear Water Pumping System

Clear Water Pumping machinery at the treatment plant
for al the Clear water feeder route including all
necessary electrical and other installation works

Clear Water Pump House at Treatment Plant Location

Manifold type Common Header for the Clear water
main of Different Route and RCC Pump Foundation